
ADEQ 
A R K A N S A S 
Department of Environmental Quality 

NOV 0120\6 
CERTIFIED MAIL: RETURN RECEIPT REQUESTED 91 7199 9991 7035 3562 2227 

Tommy Shackelford, COO 
Conway Corporation- Tupelo Bayou Wastewater Treatment Plant 
P.O. Box 99 
Conway, AR 72033 

RE: Discharge Permit Number AR0051951 - AFIN 23-01095 

Dear Mr. Shackelford: 

Enclosed are the public notice, a copy of the draft permit, and Fact Sheet which the Arkansas Department of 
Environmental Quality (ADEQ) has prepared and mailed to you on the above date under the authority of the 
National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act. 
A copy of the final permit will be mailed to you when the Department has made a final permitting decision. 
[...]
Comments on the draft renewal will be accepted in accordance with Arkansas Pollution Control and Ecology 
Commission Reg. 8.208.  ADEQ’s contact person for submitting written comments on the draft permit, or 
requesting a public hearing on the draft permit, is Blake Ahrendsen, at the above address and telephone number or 
by email at Water-Draft-Permit-Comment@adeq.state.ar.us.   
 
The comment period for the draft permit and requesting a public hearing shall begin on the date of publication of the 
public notice and end at 4:30 P.M. (Central Time) on the 30th day after the publication date.  If the last day of the 
comment period is a Saturday, Sunday, or legal holiday, the public comment period shall expire on the next day that 
is not a Saturday, Sunday, or legal holiday.  For information regarding the actual publication date along with the 
actual date and time the comment period will end, please contact Blake Ahrendsen at the above address and 
telephone number or by email at Water-Draft-Permit-Comment@adeq.state.ar.us.  Public notice, comments, and 
hearings will be conducted in accordance with Regulation 6.104(A)(5) [40 CFR Parts 124.10 through 124.12 by 
reference] and Regulation 8.207 through 8.210 (Administrative Procedures).  All persons, including the permittee, 
who wish to comment on ADEQ’s draft permitting decision must submit written comments to ADEQ, along with 
their name and mailing address.  A Public Hearing will be held when ADEQ finds a significant degree of public 
interest.  After the public comment period, ADEQ will issue a final permitting decision.  ADEQ will notify the 
applicant and each person who has submitted written comments or request notice of the final permitting decision.  
Any interested person who has submitted comments may appeal a final decision by ADEQ in accordance with the 
APC&EC Regulation No. 8.603. 

 
 
 
 

 

https://www.adeq.state.ar.us/water/permits/drafts_pn.aspx
mailto:Water-Draft-Permit-Comment@adeq.state.ar.us
mailto:Water-Draft-Permit-Comment@adeq.state.ar.us


DRAFT 
 

Fact Sheet 
 
This Fact Sheet is for information and justification of the permit limits only. Please note that it is 
not enforceable.  This draft permitting decision is for renewal of the discharge Permit Number 
AR0051951 with Arkansas Department of Environmental Quality (ADEQ) Facility 
Identification Number (AFIN) 23-01095 to discharge to Waters of the State. 
 
1. PERMITTING AUTHORITY. 
 

The issuing office is:   
 
Arkansas Department of Environmental Quality 
5301 Northshore Drive 
North Little Rock, Arkansas  72118-5317   

 
2. APPLICANT. 
 

The applicant’s mailing address is: 
 
Conway Corporation - Tupelo Bayou Wastewater Treatment Plant 
P.O. Box 99 
Conway, AR  72033 

 
The facility address is: 
 
Conway Corporation - Tupelo Bayou Wastewater Treatment Plant 
1405 Lollie Road 
Conway, AR 72034 

 
3. PREPARED BY.  
 

The permit was prepared by: 
 
Blake Ahrendsen Bryan Leamons, P.E. 
Staff Engineer Engineer Supervisor 
NPDES Discharge Permits Section NPDES Discharge Permits Section 
Office of Water Quality Office of Water Quality 
(501) 682-0626 (501) 683-5406 
E-mail: ahrendsen@adeq.state.ar.us E-mail: leamons@adeq.state.ar.us  

 
4. PERMIT ACTIVITY. 

 
Previous Permit Effective Date:  February 1, 2012 
Previous Permit Expiration Date:  January 31, 2017 
 

mailto:ahrendsen@adeq.state.ar.us
mailto:leamons@adeq.state.ar.us


DRAFT 
Page 2 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

The permittee submitted a permit renewal application on May 6, 2016, with all additional 
information received by June 10, 2016.  It is proposed that the current discharge permit be 
reissued for a 5-year term in accordance with regulations promulgated at 40 CFR Part 
122.46(a). 

 
DOCUMENT ABBREVIATIONS 
 
In the document that follows, various abbreviations are used.  They are as follows: 
 
APC&EC – Arkansas Pollution Control and Ecology Commission 
BAT - best available technology economically achievable 
BCT - best conventional pollutant control technology  
BMP - best management practice 
BOD5 - five-day biochemical oxygen demand 
BPJ - best professional judgment 
BPT - best practicable control technology currently available 
CBOD5 - carbonaceous biochemical oxygen demand 
CD - critical dilution 
CFR - Code of Federal Regulations 
cfs - cubic feet per second 
COD - chemical oxygen demand 
COE - United States Corp of Engineers 
CPP - continuing planning process 
CWA - Clean Water Act 
DMR - discharge monitoring report 
DO - dissolved oxygen 
ELG - effluent limitation guidelines 
EPA - United States Environmental Protection Agency 
ESA - Endangered Species Act 
FCB - fecal coliform bacteria 
gpm - gallons per minute 
MGD - million gallons per day 
MQL - minimum quantification level 
NAICS - North American Industry Classification System 
NH3-N - ammonia nitrogen 
NO3 + NO2-N - nitrate + nitrite nitrogen 
NPDES - National Pollutant Discharge Elimination System 
O&G - oil and grease 
Reg. 2 - APC&EC Regulation No. 2 
Reg. 6 - APC&EC Regulation No. 6 
Reg. 8 - APC&EC Regulation No. 8 
Reg. 9 - APC&EC Regulation No. 9 
RP - reasonable potential 
SIC - standard industrial classification 



DRAFT 
Page 3 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

SSO – sanitary sewer overflow 
TDS - total dissolved solids 
TMDL - total maximum daily load 
TP - total phosphorus 
TRC - total residual chlorine 
TSS - total suspended solids 
UAA - use attainability analysis 
USF&WS - United States Fish and Wildlife Service 
USGS – United States Geological Survey 
WET - Whole effluent toxicity 
WQMP - water quality management plan 
WQS - Water Quality standards 
WWTP - wastewater treatment plant 
 
Compliance and Enforcement History:  
 
Compliance and Enforcement History for this facility can be reviewed by using the following 
web link: 
 
https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInform
ation/AR0051951_Compliance%20Review_20160620.pdf 
 

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 
 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 
with all of the changes therein: 

 
1. The monthly total number of Sanitary Sewer Overflows (SSOs) and the monthly total 

volume of SSOs must be reported on the Discharge Monitoring Reports. 
2. A requirement to monitor Total Recoverable Arsenic quarterly for one year following the 

effective date of this permit has been added based on PPS data submitted with the 
application. See Condition No. 9 of Part II and Sections 12.A and 12.E of this Fact Sheet 
for more information. 

3. A Schedule of Compliance has been added to incorporate pretreatment program 
requirements that were not completed in the previous permit. See Section 16 of this Fact 
Sheet and Part I.B of the permit for further details. 

4. The Startup Conditions (Condition No. 9 of Part II of the previous permit) have been 
removed since normal operations have commenced. 
 
 
 
 
 

https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0051951_Compliance%20Review_20160620.pdf
https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0051951_Compliance%20Review_20160620.pdf


DRAFT 
Page 4 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 
 

The outfall is located at the following coordinates based on a site visit and the previous 
permit; confirmed with Google Earth, using WGS84:  

 
Latitude:  35° 03’ 01” N;  Longitude:  92° 32’ 48” W  

 
The receiving waters named: 

 
Arkansas River in Segment 3F of the Arkansas River Basin.  The receiving stream with 
USGS Hydrologic Unit Code (H.U.C) of 11110203 and reach #009 is a Water of the State 
classified for primary and secondary contact recreation, raw water source for domestic 
(public and private), industrial, and agricultural water supplies; propagation of desirable 
species of fish and other aquatic life; and other compatible uses. 
 

7. 303(d) LIST, TOTAL MAXIMUM DAILY LOADS, ENDANGERED SPECIES, AND 
ANTI-DEGRADATION CONSIDERATIONS. 

 
A. 303(d) List 
 

 This facility has a discharge to water bodies that are not on the State's currently approved 
2008 303(d) list of impaired waterbodies. The effluent limitations and monitoring 
requirements in the proposed permit are based on current technology and water quality 
standards requirements and are protective of the stream designated uses. 

 
B. Applicable Total Maximum Daily Loads (TMDLs) 

 
There are no applicable TMDLs for this facility 
 

C. Endangered Species 
 

No comments on the application were received from the USF&WS.  The draft permit and 
Fact Sheet will be sent to the USF&WS for their review. 

 
D. Anti-Degradation 
 

The limitations and requirements set forth in this permit for discharge into waters of the 
State are consistent with the Anti-degradation Policy and all other applicable water 
quality standards found in APC&EC Regulation No. 2. 

 
 
 



DRAFT 
Page 5 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

8. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 
CONSTRUCTION. 

 
The following is a description of the facility described in the application:  

 
A. Design Flow:  16 MGD  
 
B. Type of Treatment:  a bar screen, grit removal, activated sludge process (i.e., primary 

clarification, aeration basin, & final clarification) with sludge removal (i.e., gravity 
thickening, a primary digester, and a secondary digester), and UV disinfection 

 
C. Discharge Description:  treated municipal wastewater 
 
D. Facility Status:  This facility is classified as a major municipal since the design flow of 

the facility listed above is greater than 1.0 MGD. 
 

E. Facility Construction:  This permit does not authorize or approve the construction or 
modification of any part of the treatment system or facilities.  Approval for such 
construction must be by permit issued under Reg. 6.202. 

 
9. ACTIVITY. 
 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 
Classification System (NAICS) code of 221320, the applicant's activities are the operation of 
a sewage treatment plant. 

 
10. INDUSTRIAL WASTEWATER CONTRIBUTIONS. 
 

INDUSTRIAL USERS 
 

This facility receives industrial process wastewater.  Based on the applicant’s effluent 
compliance history and the type of industrial contributions, standard pretreatment program 
implementation conditions are deemed appropriate at this time. 

 
11. SEWAGE SLUDGE PRACTICES. 
 

Sludge is removed and processed before being land applied off-site under Permit No. 4853-
WR-3. 

 
12. DEVELOPMENT AND BASIS FOR PERMIT CONDITIONS. 

 
The Arkansas Department of Environmental Quality has determined to issue a draft permit 
for the discharge described in the application.  Permit requirements are based on federal 



DRAFT 
Page 6 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment 
Regulation in 40 CFR  Part 403 and regulations promulgated pursuant to the Arkansas Water 
and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et seq.).  All of the information 
contained in the application, including all of the submitted effluent testing data, was 
reviewed to determine the need for effluent limits and other permit requirements. 
The following is an explanation of the derivation of the conditions of the draft permit and the 
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 
the decisions as required under 40 CFR Part 124.7. 

 
Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions 

 
Following regulations promulgated at 40 CFR Part 122.44, the draft permit limits are based 
on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on State 
water quality standards and requirements pursuant to 40 CFR Part 122.44 (d), whichever are 
more stringent as follows: 
 

Parameter 

Water Quality- 
Based 

Technology-                
Based/BPJ 

Previous                
Permit Permit Limit 

Monthly 
Avg. 
mg/l 

7-day 
Avg.       
mg/l 

Monthly 
Avg. 
mg/l 

7-day 
Avg.       
mg/l 

Monthl
y 

Avg. 
mg/l 

7-day 
Avg. 
mg/l 

Monthly 
Avg. 
mg/l 

7-day      
Avg.       
mg/l 

BOD5 <30.0* <45.0* 30 45 30.0 45.0 30.0 45.0 

TSS N/A N/A 30.0 45.0 30.0 45.0 30.0 45.0 

DO 2.0 (Inst. Min.) N/A 2.0 (Inst. Min.) 2.0 (Inst. Min.) 

FCB (col/100 ml)         

     (May – September) 200 400 N/A N/A 200 400 200 400 

     (October – April) 1000 2000 N/A N/A 1000 2000 1000 2000 

TP N/A N/A Report Report Report Report Report Report 

NO3 + NO2 - N N/A N/A Report Report Report Report Report Report 
Arsenic, Total 
Recoverable N/A N/A Report Report N/A N/A Report Report 

pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 
*Technology limit was modeled to ensure water quality standards are met. 
 
 
 
 



DRAFT 
Page 7 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

 
A. Justification for Limitations and Conditions of the Draft Permit 
 

Parameter Water Quality 
or Technology Justification 

BOD5 Technology 
40 CFR 133.102(a), MultiSMP Modeling report dated 
February 23, 2013 and reviewed August 12, 2016, 40 
CFR 122.44(l), and previous permit 

TSS Technology 
40 CFR 133.102(b), MultiSMP Modeling report dated 
February 23, 2013 and reviewed August 12, 2016, 40 
CFR 122.44(l), and previous permit 

DO Water Quality 
Reg. 2.505, MultiSMP Modeling report dated February 
23, 2013 and reviewed August 12, 2016, CWA § 
402(o), and previous permit 

FCB Water Quality Reg. 2.507, CWA § 402(o), and previous permit 
Total Phosphorus Technology CPP 
Nitrate + Nitrite 
Nitrogen Technology CPP 

Arsenic, Total 
Recoverable1 Report Only CPP 

pH Water Quality Reg. 2.504, CWA § 402(o), and previous permit 
 

1 Total Recoverable Arsenic 
 
 Monitoring and reporting for Total Recoverable Arsenic for one year has been included in 

the draft permit based on Appendix D, Part IV – Chemical Specific Standards and Criteria, 
Section E – Protection of Human Health Criteria of the Discharge Permit, Toxic Control 
Implementation Procedure of the CPP. See Section 12(E)(2) below for more information.  

 
B. Anti-backsliding 

 
The draft permit is consistent with the requirements to meet Anti-backsliding provisions 
of the Clean Water Act (CWA), Section 402(o) [40 CFR 122.44(l)].  The final effluent 
limitations for reissuance permits must be as stringent as those in the previous permit, 
unless the less stringent limitations can be justified using exceptions listed in CWA 
402(o)(2), CWA 303(d)(4), or 40 CFR 122.44 (l)(2)(i). 
 
The draft permit meets or exceeds the requirements of the previous permit.  

 
C. Limits Calculations  

 
1. Mass limits: 

 



DRAFT 
Page 8 of Fact Sheet 

Permit Number: AR0051951 
AFIN: 23-01095 

 

 
 

In accordance with 40 CFR 122.45(f)(1), all pollutants limited in permits shall have 
limitations expressed in terms of mass if feasible.  40 CFR 122.45(f)(2) allows for 
pollutants which are limited in terms of mass to also be limited in terms of other units 
of measurement. 
 
The calculation of the loadings (lbs per day) uses a design flow of 16 MGD and the 
following equation:   
 
lbs/day = Concentration (mg/l) x Flow (MGD) x 8.34 
 
 

2. 7-Day Average Limits: 
 

The 7-day average limits for BOD5 and TSS are based on 40 CFR 133.102(a)(2) and 
40 CFR 133.102(b)(2), respectively. 

 
The 7-Day Average limit for FCB is based on Reg. 2.507. 

 
D. 208 Plan (Water Quality Management Plan) 

  
There are no changes to the 208 Plan. 

 
E. Priority Pollutant Scan (PPS) 

 
ADEQ has reviewed and evaluated the effluent in accordance with the potential toxicity 
of each analyzed pollutant using the procedures outlined in the Continuing Planning 
Process (CPP). 